No. 9008708

INSTRUCTION BULLETIN pachine: 16 1o

Rev. 01

NOTE: DO NOT DISCARD the Parts List from the Instruction Bulletin. Place the
Parts List in the appropriate place in the machine manual for future
reference. Retaining the Parts List will make it easier to reorder
individual parts and will save the cost of ordering an entire kit.

NOTE: Numbers in parenthesis () are reference numbers for parts listed in Bill of Materials.

Installation instructions for kit number 9008707
SYNOPSIS:

This kit contains the parts needed install the optional Pre-Sweep assembly onto T16 scrubbers.

Please follow step-by-step instructions.

SPECIAL TOOLS / CONSIDERATIONS: NONE
(Estimated time to complete: 2 hours)

PROTECT THE ENVIRONMENT
Please dispose of packaging materials, old machine components, and
hazardous fluids in an environmentally safe manner according to local
waste disposal regulations.
% Always remember to recycle.
PREPARATION: . Pull the main wire harness Pre-Sweep

1. Park the machine on a clean level surface,
turn off the machine, and remove the key.

FOR SAFETY: Before leaving or servicing
machine, stop on level surface, turn off
machine, and remove key.

2. Disconnect the battery cables from the
batteries.

WARNING: Always disconnect battery
A cables from machine before working on
electrical components.

INSTALLATION:

1. Remove the head headlight disk and grommet
from the front shroud. discard the headlight
disk and grommet. Refer to Fig. 1.

Machines equipped with optional
headlight only: Remove the headlight
assembly from the front shroud. Discard the
headlight assembly. Refer to Fig. 1.

IB 9008708 (06-2012)

connectors through the hole in the front
shroud where the light or disk were previously
installed. (Fig. 1)

. Use three SEMS M10 hex screws (3) and one

M10 hex nut (4) to install the right Pre-Sweep
mounting plate (1) to the frame of the
machine. (Fig. 1)

. Use three SEMS M10 hex screws (3) and one

M10 hex nut (4) to install the left Pre-Sweep
mounting plate (2) to the frame of the
machine. (Fig. 1)

. Position the Pre-Sweep assembly (11) near

the front of the machine. (Fig. 1)

. Connect the Pre-Sweep harness to the main

wire harness. (Fig. 1/ Fig. 3)

. Push the Pre-Sweep assembly (11) against

the front of the machine.

. Use six SEMS M10 hex screws (3) to install

the Pre-Sweep assembly (11) onto the right
and left Pre-Sweep mounting plates (1) (2)
installed in the previous two steps. (Fig. 1)



Remove headlight disk /
grommet, or headlight
assembly from front
shroud. Pull Pre-Sweep
connectors on main wire
harness through hole in

front shroud

Right Pre-Sweep
mounting plate (1)
(Install onto front of

machine) Left Pre-Sweep

mounting plate (2)
(Install onto front
of machine)

Pre-Sweep frame- Already
installed on Pre-Sweep
assembly (11)

SEMS
M10 hex
screw (3)

SEMS
M10 hex
screw (3)

FIG. 1

IB 9008708 (06-2012)



9. Remove the hardware holding the console
panel to the front shroud and carefully pull the
console panel from the shroud. Do not break
any wire / cable connections when pulling the
console panel from the front shroud. Set the
hardware aside. (Fig. 2)

10. Insert the rocker switch (5) into the console

panel. (Fig. 2)

11. Connect the main harness to the rocker

switch. (Fig. 2/ Flg. 3/ Fig. 5)

12. Reinstall the console panel onto the front

shroud. (Fig. 2)

13. Remove the hardware holding the electrical

panel to the steering channel weldment and

carefully remove the electrical panel from the
steering channel weldment. Do not break any
wire / cable connections when pulling the
electrical panel from the steering channel

weldment. Set the hardware aside. (Fig. 2)

14. Install the 25-Amp circuit breaker (6) onto the

electrical panel (CB 19). (Fig. 2)

15. Insert the 15-Amp circuit breaker (8) into the

electrical panel (CB 16). (Fig. 2)

17.

18.

19.

20.

21.

. Install a circuit breaker boot (9) onto the

15-Amp circuit breaker (8) installed in the
electrical plate. (Fig. 2)

Connect the main harness to the 25-Amp
circuit breaker (6) and 15-Amp circuit breaker
(8). (Fig. 2/ Fig. 3/ Fig. 4 / Fig. 5)

Reinstall the electrical panel onto the steering
channel weldment. (Fig. 2)

Insert the 20-Amp circuit breaker (7) into
(CB 8) and the 2.5-Amp circuit breaker (10)
into (CB 3) in the circuit breaker mounting
plate located in the battery compartment.
(Fig. 2)

Install a circuit breaker boot (9) onto the
20-Amp circuit breaker (7) and 2.5-Amp
circuit breaker (10) installed in the circuit
breaker mounting plate. (Fig. 2)

Connect the main harness to the 20-Amp
circuit breaker (7) and the 2.5-Amp circuit
breaker (10) installed in the circuit breaker
mounting plate. (Fig. 2 / Fig. 5/ Fig. 6)

Rocker
switch (5)

15-Amp
circuit
breaker (8)

25-Amp
circuit
breaker (6)

Electrical
breaker panel

boot (9)

/° .l
\ Circuit
O

Circuit breaker
mounting plate
(Locatedinbattery —— N
compartment)

Console panel

Circuit breaker
boot (9)

Front
shroud

20-Amp
circuit
breaker (7)

2.5-Amp circuit
breaker (10)

FIG. 2

IB 9008708 (06-2012)




|aued Jayealig
1UN2J1D Ul siayealg
1N2410 198UU0D

«g Eev . .
ON3 SIHL NO OT3IHS 404 : 61-20 . . - €1-2 21-80 11-@
¥ITIOHINDD HOLO3NNOO NId SE_f31ON o1-80 51-90 v1-80
SILHMO NO +a ror  NQLLIINNOO ON_13LON YEZ1 SILHND 138V P A =) 1387 I A - AT -1 )
ENveHONOL 10 HITIOHINGO SIL8N0 10L or-80 :0L  SI-80 10L  +1-89 ‘0L oL 11
© Luog DO e .o.F_|_ WUVIV INVL/Ob TIM
- - _H_ © Wavv siH/6E SHIM
201 ] 1(2) AV
ATV S1810NV 10l
\zor ¥ (201 6o |(geor e @ @ Jzot
R %
T3d0gd 1138V
SSINVH
HOLOW “13d0Md 0L e e 20 ;
27123V .
el "zl %Gg ol
a Y —
e
A3NNTLINOD

“1JV gnyos :13av
HO1vVNLIV 8nHJS 0L

wS1# Al :N70:9
W0EF AIMa INHI/S
w05# Al TEN/Y

£(€) 30V
. . HOLIAS A3 fOL
W84 M8 3QIS. HOE/EL
o T s NS ONVA OVA £7130¥7
“MS HSMua 341S f0L HOLIAS GNVM OVA £OL

*1JV HsSNya 3dIs :T13avi
“1Jv Hsnug 34IS :0L

2| NH9/VES| ¥INNOD d33MS3dd :13av
—% SS3ANYVH d33MS3dd 0L

ON

ENNOD dJ33MS3dd #7138V
SS3ANYVH d33MS34d {01

Alquassy deamg-aid 01 198UU0)

“
LHOIIAVIH _H_U@ | _H ILLOSHL £73av
ERE="Al — [#= ~ 37Ll0uHL :0L
LHOITGY3H 0L _H_U@ |
L eo:ru L L]

MS d0ls-3 7138V
HOLIMS dO1S-3 :0L

AS LHOIT 1738V AS A3H/aMd
? 136V
HOLINS 1H91T £0L faaand
AZd/0M4 201

Of—|N|

*Sod

MS d33MS3Hd «T13aV
HOLIMS J33MS34d fOL

youms
01108UU0)D

FIG. 3

IB 9008708 (06-2012)



HOLVNLOY *MS

(1) 271389V
“401lvn.Llov
d33ms :0L

o

v L]J

NvVd4 JVA
(1) =73av
Nvd OVA 0L

@ L0 ed oa
(1) =73av (1) :73gvT (1) =73avi

1HOITIaQV3H 1437
(1) T3avi
1H91TaV3H 1437

®

1HOITIAV3H LHO1Y

(1) T3av]
1HOITAQV3H LHOIY

== 11 1

HSNYYG 331s L4317
Al
HSNY8 301S 1437 :0L

1

“YIN HSNE8 NIVA

cld 11a (1) 138V

(1) :73av (1) 73av . .
210 fOL 110 :0L "IN HSNYE NIVA :0L
(713gvY71 ON) (7138V71 ON)
SS3INYVH SSINYYH
NIVN =0l NIVA :0L

ssauJey aJIm ulew 01 198UU0)

AVI3d HSNHE v

HSNYg 3a1s 1Y
2(T) 73av
HSNYE 3dIs 1HOIY

AN9 OJI1VIS :73@vl
ONNOYS OILV1S :0L

100 SLOVINOD 71100

EN (2) =738V

0L AVT3H QVA EN 0L

FIG. 4

IB 9008708 (06-2012)




N

)

IB 9008708 (06-2012)

/e SYIa/ET ® &
oo
JNNd 3TZZON Ayad sT° °
IQEE AL REL A g
-+ z voorer  RS” Nga/20T
' ¥1@0
S Ta/ET YT/ET Y1a/ET AL HOLINS F1ZZON AVHAS
o_ -a
¥Ta/ET
(*s inoy10 338) SSINGVH JFIMSIMD ° L0
- ont !t NoLLO3S I35
(@31 ._.:o__mnzu: LHOIY d33MS3Hd nw ® > na/s. mass. SRS Ay Oek
HENNOJ lkv.vzzou SYNNIOD \QENNOD HOLINS dJ33MS3Hd
EZT N RUBZET (@37) 1HOITQVEH L4371 J33NSIud ._.._ =P “ — =
OYNNOD \QENNOD ANJ/TL = -
8THIN mlv_L _m NG/ TZ Ve SNIG/TZ *
SYNNOD SHENNOD S ~—=—r@/eT Vel
Ep— mam ] ey NH9/ T X99/89 o780 Q9" NEa/20T
e TAR/6S °© o199
o1-AS
HOILYNLOY L4171 HSN&g nwmgmmmn_ _ Lok = T e S o
QENNOD 2 1 VHNNOD \NENNOD A£-9 ‘EZ F Y3LN3O/NO 33|
N9 S1SSVHO wJEO\mQ NE5/50T O NH5/55 S 2 TFR/69 Ve soN1-2 - TRz
ON9 J[L1VLS H3ddoH
‘S NO1103S 335 _ __zﬁﬂ»o%wm ov D 1HA/ (*S NO1LO3S 33S)
(*NO d33MS = "ON9) _“ KB 07 oo ('NO OITEVNI <3S = +8)
NdLNO d33MS 0L AHo/8E K ATAere NvVL/0Z - = NH9/59 1NdNT 3T1GYN3 d33MS 0L
AVT3Y NV4 OVA d33MS °LdO

(°S 1INJOYID 33S) SS3NYVH J33IMS38d *L1d0

FIG. 5

21 NOILO3S = 1100 vs2
2 INNOD_DE TNNOD NV4 OVA 1SNQ d33MSIHd *1d0 ﬁn > YN VETNNOD\Kp TNNOD
SR e STazeT VRS 7 NG/T8 | @ Da—i e DU T 2e0 0 NEa/20T
gEn 5182
N
ST/ET P, NI/ T8 5z
s-a o2
o
SFa/ET Ao v_n_ >, NI/ m &
HOLON HSNHE_ dIIASZdd NIVA 7 H

%Am@w und/L9

HOLON HSNYB d33MS3dd L1437

SAWV E | vjn\m_ ? °nd/L9
NOILOZS = 1100 .

Ot TNNOO A€ TNNOD get ZZOE‘
ARVET N\ Xaszetn m®$ dnd/L9 aJ m w % Nd9/cL ¥vye Nd8/2L N58/2 o1
arn

ae/er SNV €
880

Sdiv 01-8

HOLON HSNYE J33MS3Hd LHOIH

9 NOILO3S = 710D

NNd S3/1SV *1d0 B ha
SRET Sanv 8-z |T19/ET VHO/ES ® = NVL/09 P Nga/Z2 6
80
© ©
) .
z STa/ET VHO/E9 o 3
& s-a m 5 D
[$]
I 1k
=
s 2 M o

12—




4 ﬁ U e sor.2 P, 65/GRN z
g S TO: PRESWEEP ENABLE
2 2 oo acr1 | SEE SECTION 12.
5 2/BRN ;%3 37/PUR 37/PUR w1zl mace 8 o
2.5A 2z z‘
S 20
§m4€37/F'UR n<< ‘; s 38/BRY | SR o £cHo oA
T. SWEEP BRUSH RELAY U,_J
CO;g’ACT = SECTION 10 28/8Ry I o
SEE SECTION IZTD: OPT. SWEEP VAC ILAY é i
OPT. PRESWEEP HARNESS (SEE CIRCUITS 8,8 AND 10.) louTPUT_SPAREZ
ﬁg CAN GND2
5 g
o)
FIG. 6
22. Reconnect the battery cables to the batteries. 25. Install the vacuum debris bag into the
Pre-Sweep assembly. Refer to EMPTY THE
23. Start the machine, raise the Pre-Sweep to PRE-SWEEP DEBRIS HOPPER in the
fully raised position, and turn off the machine. Operator Manual for installation instructions.
24. Install the disk side brushes and cylindrical 26. Start and test the machine. Operate the
main brush into the Pre-Sweep assembly. Pre-Sweep assembly to ensure it functions.
Refer to the MAINTENANCE section in the Refer to the Operator Manual for additional
Operator Manual for installation instructions. information about operating the Pre-Sweep
assembly.
Bill Of Materials For Pre-Sweep Kit, DI [T16] -9008707
Tennant
Ref. Part No. Description Qty.
. 9008707 Pre-Sweep Kit, DI [T16] 1
A 1 1059918 Plate, Frame, Mtg, RH 1
A 2 1060115 Plate, Frame, Mtg, Pre-Sweep, LH 1
A 3 1037358 Screw, Hex, M10 X 1.50 X 35, 9.8, SEMS 12
A 4 41430 Nut, Hex, Lock, M10 X 1.5, NL 2
A 5 377084 Switch, Rocker, Prgrsv 1
A 6 383724 Circuit Breaker, 25.0a, Resettable 1
A 7 1064189 Circuit Breaker, 20.0a, Resettable 1
A 8 1064188 Circuit Breaker, 15.0a, Resettable 1
A 9 1064191 Boot, Circuit Breaker 3
A 10 1064184 Circuit Breaker, 02.5A, Resettable 1
A 11 Pre-Sweep Assembly (see Parts Manual) 1

TENNANT COMPANY
P. O. Box 1452
Minneapolis, MN 55440-1452

IB 9008708 (06-2012)



